A
-
-
i
<
=
s
- -
-
=

For Serial Nos.
850,000 & Higher
Part No. 4500-636 Rev. B




PARTS

OVERNIGHT

" FREE

If your Exmark dealer does not have the
Exmark part in stock, Exmark will get the
parts to the dealer the next business day or
the part will be FREE Guaranteed!! (Some
restrictions apply. See your participating
Exmark Dealer for details.)




AAWARNING

READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
36" MOWET DECK ...uviiiiiiiiiie et 3-4
48" MOWET DECK ...t 5-6
52" MOWET DECK ...uvviiiiiiiiiiee e 7-8
DECAIS ...t 17-18
EleCtrical GroUPD.......o i 15
ENgiNe DECK GroUpP ..cccvvniiiiiieeees e 9-12
HYdrauliCS GrOUP.....oieeeieieiie et e e 19
Upper Handles & Controls, ECS...........cccooiiiiiiiiiiiieeeeeen, 13-14
WIirNNG DIagramS.......oieeeieieiiie et e e e e e eea e 16



36" MOWER DECK

Iltem | Part No. Description Qty. Item | Part No. Description Qty.
1 116-2710 Shield, Belt (1-413098-01) W/Decals ..... 1 42 | 32128-20 Nut, Whizlock 5/16-18...........ccccvveeeeennee 3
2 1-323385 KNOD i 4 43 | 109-8854 Pin, Chute.......cueeeiiiiiieeee 1
3 | 1-323417 WaSher ..., 4 44 | 1-603001 Rod, Deck Support ..........ccoocveveviniennnnn. 2
4 | 1-414309 Wid, Support (1-412108-01) 45 | 1-806332 Rollpin, 1/4 X 1 1/2 oo 2

W/Bushings & Decals...........ccccuuvereeenne 1 46 | 322-2 Screw, HH 5/16-18 X 5/8............ccccuvveeenn. 3
5 | 1-413425 Spacer, Front Deck Support................... 2 47 | 1-414383 WId, Deck (116-0613-01) W/Decals,
6 | 1-513336 Bushing, Deck Support ............ 2 Discharge Baffle & Support Rods
7 302-61 Zerk, 45° 1/4-28 .....oooeveieiiiiiiiee e, 2 48 | 1-522480-01 Baffle, Discharge .........cccccceeeiiiiiiieienennne
8 1-323539 SPACEN ...t 2 49 | 1-613204 Balljoint.........veeeieeiiiiee e 2
9 1-413525 Link, Deck Support.........cccceeviuviiieeeennnnns 2 50 | 323-13 Screw, HH 3/8-16 x 2 3/4...................... 1
10 | 323-7 Screw, HH 3/8-16 X 1 1/4 ......cccovuvrieenenn. 20 51 | 98-5961 Screw, HH 3/8-16 x4 Gr8........cccccuveeee.n. 1
11 | 3220-3 Nut, Jam 3/8-24 ........ccovvveiiiieiiieeen, 2 524 | 1-603299 Roller, Antiscalp.........ccoooveeirieieiiieiennnen. 1
12 | 32120-33 Ring, Retaining ........cccocovveivieeiniieenn, 2 53 | 99-2842 SPACET ....eeiiiiiee ittt 1
13 | 1-806009 Hairpin, Cotter #206. ) 54 | 1-513809 Bearing. Roller Bearing. 2
14 | 302-52 Zerk, 1/8-27 Str...ueveiiiiieiieeeieee e 2 55 | 1-603050 Bushing Spacer .........ccoccceevveiiiiiiennn. 2
15 | 323-6 Screw, HH 3/8-16 X L.....c.eeevvvieeiiieeenen 2 56 | 323-9 Screw, HH 3/8-16X1 3/4.......cccoveviueeennns 2
16 | 3253-5 Washer, Lock 3/8 Heavy .......... 2 57% | 1-414521 Link, Assembly.
17 | 109-6658 Nut, Nyloc 3/8-16 FIg .......ccccvevrvieeennnnn. 2 58 | 1-411532 Kit, Link Assembly
18 | 1-303514 Bearing, Flange.........cccccceeviieiiniiiennn, 4 59 | 103-0320 Asm, Deck Complete...........cccocuveeriinnnne 1
19 | 3217-9 Nut, Hex 1/2-13.....ccceeiiiieiiiee e, 2 60 | 3217-46 Nut, HH 3/4-16 Heavy..........cccccocvvennen. 2
20 | 3253-7 Washer, Lock 1/2.......cccoveiiiiiiiiiiiein, 2 61 | 103-2802 Washer, Spring Disc 3/4 ..........cccccovueenn. 2
21 | 1-522143-01 WId, CaSter......ccuveeiiiiieiiiieeiiiee e, 2 624 | 1-413424 Sheave W/ Hub.........ccccoiiiiiniiiis 2
22 | 325-20 Screw, HH 1/2-13 X 6..cccvvvveeiieeeieeee 2 634 | 103-1330 Guard, Bearing TOp ......ccoovveeriieeeiiiienins 2
23 | 3290-357 Nut, Whizlock 3/8-16.... 64 | 103-8280 Asm, Cutter Housing W/Bearings 2
24 | 98-5975 Washer, Spring Disk 3/8 65 | 103-9081 Asm, Cutter Housing Complete............. 2
25 | 109-9220 Screw, SEMS 1/2-20 X 2.19 .......cccveeenee. 2 66 | 103-2171 Kit, Tire & Wheel Asm W/Spacer ........... 2
26 | 103-3037 Bushing, Splined..........cccccociiiiiieennnn. 2 67 | 103-2535 Spacer, Guard Bottom .............ccccceeeenee 2
27 | 109-5151 Deflector, Discharge.........ccccoeeuvvveeeennnns 1 68+0| 103-9071 Kit, Spindle .......ccooviiiiiiiiiiiees 2
28 | 1-413094 Belt, DECK DIVE ........ovvvviviveviviiiiniiiiiiianns 1 69 | 1-807268 Key, Machine 1/4 x 3/16 X 1................... 2
29 | 103-3330 Spring, EXteNsion..........ccccceeeieniiiiienenn. 1 70 | 103-6402 Blade, 18.00 Notched ...........ccccvvvvvvvnnnee 2
30 | 3296-39 Nut, NylOC 3/8-16 .....c.covvriieiiaieiieeienias 13 ® | 103-6392 Blade, 18.00 Mulching ........c.cceceeveeruennene 2
31 | 103-3506 Seal, Single Lip.....ceeeiiiiiiiieieieiiiee, 1 103-6387 Blade, 18.00 Low Lift .......cccooviiiiiinenenne 2
32 | 32120-10 Ring, Retaining .........cccccvveeiiiiiiiiieees 2 103-6382 Blade, 18.00 Solid.........cccoeeeiiiiiiiieeenne 2
33 | 302-40 Zerk, 90° 1/4-28 .... 103-6397 Blade, 18.00 Extreme ... 2
34 | 3234-11 Screw, HH FLG 3/8-16 x 1 71 | 1-513547 SPACEN e 2
35 | 3256-24 Washer, 3/8 SAE .......cccoccevviiiiiiiiien, 2 72 | 1-513810 BUShING ..o 4
36 | 1-413099 Pulley, IdIer........cooiviiiiiiiieeece, 1 73 | 106-7159 O-RING .ttt 2

37% | 103-8584 Kit, Idler Arm (103-7327-03) W/Brgs ...... 1 74 | 103-5677 SPACEN ..ot 1
38 | 103-3504 Bearing, Spherical...........cccocoeiiiiiennnn. 2 75 | 103-3505 Seal, Double, Lip ....cccoveeniiiiiiieiiiiees 1
39 | 1-613098 Pulley, IdIer........coooiiiiiiieeecee, 1 76 | 103-2916 GUArd, TOP «eveeeiiiie e 1
40 | 1-413113 Bushing, Idler.........ccccooiiiniiiiiiiien, 1 77 | 1-373034 WaSher.......c.cooiiiiiiii e 2
41 | 116-0962 SPIING caveeieiiiie e 1

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

& Kit 103-4051 includes antiscalp roller, spacer, & mounting hardware.

*  Link assembly nominal length is 6.89” (or approximately 6 7/8”) between center of ball joint and center of furthest
hole. See diagram on next page. Initially adjust both links to this dimension, then adjust to where both links are
equally supporting rear of mower deck by lengthening one link and shortening the other by an equal amount.

® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N's MK363Q(36").

+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-seize) between the spindles & bearings
and spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-seize.

® Idler arm kit also includes items 24 & 51.

O Kitincludes items 25, 26, 60, 61, & 69.




36" MOWER DECK

| 6.89"(67/8")

Install open end 2
of seal outward
Torque to
60—@" 140145 ftdbs
4

Torque to
55-60 ft-lbs

Apply lubricant to threads

as needed to prevent seizing. /
Copper based antiseize preferable.

Grease is an acceptable substitute.




48" MOWER DECK

Iltem | Part No. Description Qty. Item | Part No. Description Qty.
1 116-2711 Shield, Belt (1-413101-01) W/Decals ..... 1 44 | 1-603001 Rod, Deck Support ........cccceeeviiiiiiieeeene 2
2 1-323385 KNOD i 4 45 | 1-806332 Rollpin, /4 X L 1/2 oo 2
3 1-323417 WaASKET ... 4 46 | 322-2 Screw, HH 5/16-18 X 5/8............ccccuvveenn. 3
4 1-414310 WId, Support (1-412110-01) 47 | 1-414384 WId, Deck (116-2457-01) W/Decals,

W/Bushings & Decals..............cccceeennne. 1 Discharge Baffle & Support Rods........... 1
5 | 1-413425 Spacer, Front Deck Support................... 2 48 | 1-522480-01 Baffle, Discharge ........cccccoooviiniiieninnenne 1
6 | 1-513336 Bushing, Deck Support ............ 2 49 | 1-613204 Balljoint..........coceeviiieennnen. e 2
7 302-61 Zerk, 45° 1/4-28 .....oooeveieiiiiiiiee e, 2 50 | 323-13 Screw, HH 3/8-16 X 2 3/4......ccoeevvuvnennn. 2
8 1-323539 SPACEN ...t 2 51 | 98-5961 Screw, HH 3/8-16 X 4 Gr8........cccccuveeee.. 1
9 | 1-413525 Link, Deck SUpport........ccccocvveeriieeennnnn. 2 52¢ | 1-603299 Roller, Antiscalp.........cccccveirieienciiiennnnn. 4
10 | 323-7 Screw, HH 3/8-16 X 1 1/4 ......cccovuvrieenenn. 26 53 | 99-2842 SPACES e 4
11 | 3220-3 Nut, Jam 3/8-24 ........ccovvveiiiieiiieeen, 2 54 | 1-513809 Bearing. Roller Bearing............cccccceennee. 2
12 | 32120-33 Ring, Retaining ........cccocovveivieeiniieenn, 2 55 | 1-603050 Bushing Spacer .........ccccceevvieviiiiiennn. 2
13 | 1-806009 Hairpin, Cotter #206. ) 56 | 323-9 Screw, HH 3/8-16x1 3/4... e 2
14 | 302-52 Zerk, 1/8-27 Str...ueveiiiiieiieeeieee e 2 57% | 1-414521 Link, Assembly.........ccccooiiiiiiiniiiennn. 2
15 | 323-6 Screw, HH 3/8-16 X L.....c.eeevvvieeiiieeenen 2 58 | 103-2970-01 Shield, Belt .........ccccoviviiiiiiiiiiieiiiieee
16 | 3253-5 Washer, Lock 3/8 Heavy .......... 2 59 | 3256-3 Washer, 5/16 Std
17 | 109-6658 Nut, Nyloc 3/8-16 FIg .......ccccvevrvieeennnnn. 4 60 | 1-800017 Bolt, HH 5/16-18 x 3 1/4 Tap
18 | 1-303514 Bearing, Flange.........cccccceeviieiiniiiennn, 4 61 | 1-411532 Kit, Link Assembly ...........cccocveiiiiennnnnn. 2
19 | 3217-9 Nut, Hex 1/2-13.....ccceeiiiieiiiee e, 2 62 | 103-0321 Asm, Deck Complete...........ccocuveeriinnnne 1
20 | 3253-7 Washer, Lock 1/2.......cccoveiiiiiiiiiiiein, 2 63 | 3217-46 Nut, HH 3/4-16 Heavy..........cccccocvvennen. 3
21 | 1-522143-01 WId, CaSter......ccuveeiiiiieiiiieeiiiee e, 2 64 | 103-2802 Washer, Spring Disc 3/4 ..........cccccovuenn. 3
22 | 325-20 Screw, HH 1/2-13 X 6..cocvvvveeiieecieeee, 2 654 | 1-413424 Sheave W/ Hub.........ccccoiiiiiniiis 3
23 | 3290-357 Nut, Whizlock 3/8-16.... 664 | 103-1330 Guard, Bearing Top ... e 3
24 | 98-5975 Washer, Spring Disk 3/8 67 | 103-8280 Asm, Cutter Housing W/Bearings........... 3
25 | 109-9220 Screw, SEMS 1/2-20 X 2.19 .......cccveeenee. 3 68 | 103-9081 Asm, Cutter Housing Complete.............. 3
26 | 103-3037 Bushing, Splined..........cccccociiiiiieennnn. 3 69 | 103-2171 Kit, Tire & Wheel Asm W/Spacer ........... 2
27 | 109-5151 Deflector, Discharge............cccccovcuveennnn. 1 70 | 103-2535 Spacer, Guard Bottom ............cccccceeeenen 3
28 | 1-413093 Belt, DECK DIVE ........ovvvviviveviviiiiniiiiiiianns 1 71+Q| 103-9071 Kit, Spindle .......ccooviiiiiiiiiiiies 3
29 | 103-3330 Spring, EXtension.........c.cccccvciiinneenn 1 72 | 1-807268 Key, Machine 1/4 x 3/16 X 1................... 3
30 | 3296-39 Nut, NyloC 3/8-16 .......eevveeeeeeeiiiiieeeeeene 19 73 | 103-6401 Blade, 16.25 Notched ............cccvveeeeenne 3
31 | 103-3506 Seal, Single Lip.....cooooeeviiiiiiiiciieec 1 ® | 103-6391 Blade, 16.25 Mulching ..........ccccccvvennee. 3
32 | 32120-10 Ring, Retaining .........cccccvveeiiiiiiiiieees 2 103-6386 Blade, 16.25 Low Lift
33 | 302-40 Zerk, 90° 1/4-28..... 103-6381 Blade, 16.25 Solid.........
34 | 3234-11 Screw, HH FLG 3/8-16 x 1 103-6396 Blade, 16.25 Extreme
35 | 3256-24 Washer, 3/8 SAE .......cccoccevviiiiiiiiien, 3 74 | 1-513547
36 | 1-413099 Pulley, IdIer........cooiviiiiiiiieeece, 1 75 | 1-513810

37% | 103-8585 Kit, Idler Arm (103-7356-03) W/Brgs ...... 1 76 | 106-7159
38 | 103-3504 Bearing, Spherical...........cccocoeiiiiiennnn. 2 77 | 103-5677
39 | 1-613098 Pulley, IdIer........coooiiiiiiieeecee, 1 78 | 103-3505
40 | 1-413113 Bushing, Idler.........ccccooiiiniiiiiiiien, 2 79 | 103-2916
41 | 3296-29 Nut, Nyloc 5/16-18 ......ccceccvevririiriieiennns 6 80 | 109-0977
42 | 32128-20 Nut, Whizlock 5/16-18.........cccccervrvennnns 3 81 | 116-0962
43 | 109-8854 Pin, Chute 82 | 1-373034

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

4 Kit 103-4051 includes antiscalp roller, spacer, & mounting hardware.

* Link assembly nominal length is 6.89” (or approximately 6 7/8") between center of ball joint and center of furthest
hole. See diagram on next page. Initially adjust both links to this dimension, then adjust to where both links are
equally supporting rear of mower deck by lengthening one link and shortening the other by an equal amount.

® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N’'s MK483Q(48").

+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-seize) between the spindles & bearings
and spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-seize.

% Idler arm kit also includes items 24 & 51.

3 Kitincludes items 25, 26, 63, 64, & 72.




48" MOWER DECK

|| 689" (67887

Install open end
of seal outward

Torque to

140145 fidbs
64—

| —62

25
Torque to
55-60 ft-lbs

Apply lubricant to threads /
as needed to prevent seizing.

Copper based antiseize preferable.

Grease is an acceptable substitute.




52" MOWER DECK

Iltem | Part No. Description Qty. Item | Part No. Description Qty.
1 116-2712 Shield, Belt (1-413303-01) W/Decals ..... 1 43 | 109-8854 Pin, Chute.......cueeeiiiiiieeee 1
2 1-323385 KNOD i 5 44 | 1-603001 Rod, Deck Support ........cccceeeviiiiiiieeeene 2
3 1-323417 WaASKET ... 5 45 | 1-806332 Rollpin, 1/4 X 1 1/2 ccooiiiiiiiiieeeee 2
4 1-414311 WId, Support (1-412317-01) 46 | 322-2 Screw, HH 5/16-18 X 5/8............ccccuvveenn. 6

W/Bushings & Decals...........ccccuuvereeenne 1 47 | 1-414385 WId, Deck (116-2458-01) W/Decals,
5 | 1-413425 Spacer, Front Deck Support................... 2 Discharge Baffle & Support Rods........... 1
6 | 1-513336 Bushing, Deck Support ... 2 48 | 1-602913-01 Baffle, Discharge .1
7 1-411532 Kit, Link Assembly..........cccccoeiiiiiiiniannnn. 2 49 | 1-613204 Balljoint.........veeeieeiiiiee e 2
8 1-323539 SPACEN ...t 2 50 | 323-13 Screw, HH 3/8-16 X 2 3/4......ccceevvvvnennn. 2
9 1-413525 Link, Deck Support.........cccceeviuviiieeeennnnns 2 51 | 98-5961 Screw, HH 3/8-16 x4 G8....................... 1
10 | 323-7 Screw, HH 3/8-16 X 1 1/4 .........oevvvvvennnnn. 26 524 | 1-603299 Roller, Antiscalp........ooocvveeeeeiiiiiiiieeenne 6
11 | 3220-3 Nut, Jam 3/8-24 ........ccovvveiiiieiiieeen, 2 53 | 99-2842 SPACET ...t 6
12 | 32120-33 Ring, Retaining ........cccocovveivieeiniieenn, 2 54 | 1-513809 Bearing. Roller Bearing............cccccceeuuee.
13 | 1-806009 Hairpin, Cotter #206. ) 55 | 1-603050 Bushing Spacer ............
14 | 302-52 Zerk, 1/8-27 Str...ueveiiiiieiieeeieee e 2 56 | 323-9 Screw, HH 3/8-16x1 3/4
15 | 323-6 Screw, HH 3/8-16 X L.....c.eeevvvieeiiieeenen 2 57% | 1-414521 Link, Assembly.........ccccooiiiiiiiniiiennn. 2
16 | 3253-5 Washer, Lock 3/8 Heavy .... 2 58 | 103-2971-01 Shield, Belt
17 | 1-373034 WaSher .......cooiiiiiiiiie e, 2 59 | 103-0322 Asm, Deck Complete
18 | 1-303514 Bearing, Flange.........cccccceeviieiiniiiennn, 4 60 | 302-61 Zerk, 45° 1/4-28......ccoooiiiiiiiiiiiieie 2
19 | 3217-9 Nut, Hex 1/2-13.....ccceeiiiieiiiee e, 2 61 | 3217-46 Nut, HH 3/4-16 Heavy..........cccccocvvennen. 3
20 | 3253-7 Washer, Lock 1/2.......cccoveiiiiiiiiiiiein, 2 62 | 103-2802 Washer, Spring Disc 3/4 ..........cccccovueenn. 3
21 | 1-522143-01 WId, CaSter......ccuveeiiiiieiiiieeiiiee e, 2 634 | 1-413424 Sheave W/ Hub.........ccccoiiiiiniiiis 3
22 | 325-20 Screw, HH 1/2-13 X 6..cccvvvveeiieeeieeee 2 644 | 103-1330 Guard, Bearing TOp ......ccoovveeriieeeiiiienins 3
23 | 3290-357 Nut, Whizlock 3/8-16.... 65 | 103-8280 Asm, Cutter Housing W/Bearings .3
24 | 98-5975 Washer, Spring Disc 3/8 66 | 103-9081 Asm, Cutter Housing Complete............. 3
25 | 109-9220 Screw, SEMS 1/2-20 X 2.19 .......cccveeenee. 3 67 | 103-2171 Kit, Tire & Wheel Asm W/Spacer ........... 2
26 | 103-3037 Bushing, Splined...........ccccoiviiiiieiennnns 3 68 | 103-2535 Spacer, Guard Bottom .............cccccuvveeenn. 3
27 | 109-5151 Deflector, Discharge.........ccccoeeuvvveeeennnns 1 69+0| 103-9071 Kit, Spindle .......ccooviiiiiiiiiiiees 3
28 | 1-413308 Belt, DECK DIVE ........ovvvviviveviviiiiniiiiiiianns 1 70 | 1-807268 Key, Machine 1/4 x 3/16 X 1................... 3
29 | 103-3330 Spring, EXteNsion..........ccccceeeieniiiiienenn. 1 71 | 3256-3 Washer, 5/16 Std..........coovvveviviiiiiiinennn. 8
30 | 3296-39 Nut, NyloC 3/8-16 .......eevveeeeeeeiiiiieeeeeene 19 72 | 103-6402 Blade, 18.00 Notched ............cccvvveeeenne 3
31 | 103-3506 Seal, Single Lip.....ceeeiiiiiiiieieieiiiee, 1 ® | 103-6392 Blade, 18.00 Mulching .........c...cccveeeeennee 3
32 | 32120-10 Ring, Retaining .........cccccvveeiiiiiiiiieees 2 103-6387 Blade, 18.00 Low Lift
33 | 302-40 Zerk, 90° 1/4-28..... 103-6382 Blade, 18.00 Solid.........
34 | 3234-11 Screw, HH FLG 3/8-16 x 1 103-6397 Blade, 18.00 Extreme
35 | 3256-24 Washer, 3/8 SAE .......cccoccevviiiiiiiiien, 3 73 | 1-513547 SPACET .....eeiiiiie it 2
36 | 1-413099 Pulley, IdIer........cooiviiiiiiiieeece, 1 74 | 1-513810 BUShING ..o 4

37% | 103-8585 Kit, Idler Arm (103-7356-03) W/Brgs ...... 1 75 | 106-7159 O-RING .ttt 2
38 | 103-3504 Bearing, Spherical...........cccocoeiiiiiennnn. 2 76 | 103-5677 SPACET ....eeeiiiiieiiiie et 1
39 | 1-613098 Pulley, IdIer........coooiiiiiiieeecee, 1 77 | 103-3505 Seal, Double, Lip ....cccoovevviiiiiiiieiiiiees 1
40 | 1-413113 Bushing, Idler.........ccccooiiiniiiiiiiien, 2 78 | 103-2916 GUArd, TOP «eveeeiieieeiie e 1
41 | 3296-29 Nut, Nyloc 5/16-18 ........c.ccevvvvieiiiieeninnn, 8 79 | 109-0977 Pulley, IdIer......ccccooiiiiiiiiiee, 1
42 | 32128-20 Nut, Whizlock 5/16-18............ccovvveennnnen. 6 80 | 116-0962 SPIING ettt 1

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

¢ Kit 103-4051 includes antiscalp roller, spacer, & mounting hardware.

* Link assembly nominal length is 6.89” (or approximately 6 7/8") between center of ball joint and center of furthest
hole. See diagram on next page. Initially adjust both links to this dimension, then adjust to where both links are
equally supporting rear of mower deck by lengthening one link and shortening the other by an equal amount.

® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N's MK523Q(52").

+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-sieze) between the spindles & bearings
and spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-sieze.

% Idler arm kit also includes items 24 & 51.

O Kitincludes items 25, 26, 61, 62, & 70.




52" MOWER DECK

|| 689" (678"

Install open end
of seal outward

Torque to
140-145 ftibs

Torque to
55-60 ftdbs

Apply lubricant to threads /
as needed to prevent seizing.

Copper based antiseize preferable.

Grease is an acceptable substitute.

59



ENGINE DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1< | 323-11 Screw, HH 3/8-16 X 2-1/4.........ccccueenee. 2 45 | 109-4077 Pulley, IdIer......cccooiiiiiiiie, 1
% | 323-11 Screw, HH 3/8-16 X 2-1/4 ........coccuvveeenn. 1 46 | 1-603496 Bushing, Idler..........ccooiiiiiiie 1
2<> | 98-5975 Washer, Spring Disc 3/8..........cccceeveee. 23 47 | 103-8599 Spring, EXtension..........cccccceeviieiiineens 1
® | 98-5975 Washer, Spring Disc 3/8..........cccccevueee. 26 48 | 109-1296 Kit, Idler Arm (109-1208-03) W/Brgs ...... 1
3 103-3506 Seal, Single Lip.....coeeeeiiiiiieieiiiiieen, 1 49 | 1481 Zerk, 45° 1/4-28 ......ooveiiiiiieeeeeen 2
4 1-513034 Bearing, PiVOt...........cccuiiiiiiiiiiiiieees 2 50 | 98-5961 Screw, HH 3/8-16 x 4 Gr8...................... 1
5 | 302-19 Zerk, 1/4-28 Str.......eeeveeeiiiiiiiieee e, 1 51 | 323-9 Screw, HH 3/8-16 X 1-3/4.......cccovvuuvenenn. 2
6 | 1-414143 Asm, Bellcrank (1-412285-03) W/Brgs ... 1 52<-| 1-809069 Screw, HSH #10-24 X 7/8.......cccccovuveann 1
7 | 322-6 Screw, HH 5/16-18 x 1-1/4........cccccuvenee. 1 53<>| 1-323365 Chain, Cold Start ...........cccoevivvereeneenn. 1
8 | 321-6 Screw, HH 1/4-20 X 1.....ccovvviveeiiiencee, 2 54<>| 3256-14 Washer, #10 Std..........ccccveviiierieniienne 1
9 | 32128-33 Nut, Whizlock 1/4-20..........ccccevvvieennnn. 4 55<-| 3296-2 Nut, Nyloc #10-24 ......ccoooeiiiiieiiieen, 1
10 | 1-523498 Spring, Motion Control . . .1 56 | 1-807272 Key, 5mm x 5mm x 25mm ...........cccc..... 2
11 | 103-7398 Spring, Belt Tension..........cccocceevieeennnn 1 57V | 1-803050 Setscrew, 5/16-18 X 3/4 ........ccocvevvneennns 4
12 | 1-543007 SPACEN ...oiiiiiiiiiiiie e 1 58 | 109-1057 Belt, Pump Drive........cccccovviiiininennn. 1
13 | 1-213069 WaSher .......coovvvviiiiiiiiiiiiiieeeeeeeeeeeeee, 1 594 | 1-413010 Sheave, Pump Drive.........cccccccoeeviiieenn. 2
14 | 3296-29 Nut, Nyloc 5/16-18 ........ccevveiiiiiiiiiaeeeans 60 | 103-6317 Belt, Blade Clutch .........ccccoooeviiiiiiienenne 1
15 | 3256-4 Washer, 3/8 Std........ 61 | 1-807259 Key, 1/4x1/4 x 1 A
16 | 3290-357 Nut, Whizlock 3/8-16 62+ | 103-6308 Sheave W/Shaft.........ccccoveeniiiicniee, 1
17 | 1-413282 LinKage ........oovcvvieiiiiiiiiicceec e 1 63+ | 1-413111 Bearing, ClutCh ..........ccoooiiniiiiii, 2
18 | 1-806003 Hairpin, Cotter........cccevviieeiiiie e, 1 64 | 32120-8 Ring, Retaining ........ccccoocveeviieeiiiieee, 2
19 | 109-1297 Asm, Deck (116-1682-01) W/Decals ...... 1 65 | 1-413012 Spacer, Bearing.........ccccooveeiniieniiienns
20 | 3234 Screw, HH 3/8-16 x 3/4 ... 2 66 | 1-523157 Washer, Spacer.........
21 | 1-633068 AN e 1 67 | 1-413049-01 Plate, Clutch Pivot
22 | 32128-20 Nut, Whizlock 5/16-18...........c.cccceevrennnne 11 68 | 322-5 Screw, HH 5/16-18 X L.....ccccccvvvrvvennennne. 7
23 | 1-303334 Washer, Spring Disc 5/16.............cc...... 1 69 | 1-413207 Pivot, Bearing .........ccocoevvieiniiieiiiiee, 2

24<>| 1-322110 WiId, Belt Guide...........c.eeeeeeeiiiiiiiieees 1 70 | 1-414418 Asm, Clutch Arm (1-412417-03)
25 | 103-2916 Guard, TOP.......covvviie, 1 Wi/Bearings..........
26 | 103-3505 Seal, Double, Lip......ccoooiiiiiieieiiiiiiiieeenn, 1 71 | 1-413235 Washer, Spacer
27 | 3256-3 Washer, 5/16 Std .........ccccceeviiiiiieieeenns 2 72 | 1-412138-03 WId, PivOt Pin ......cooiuiiiiiiiiiiiiiieeeees 1

28<~ | 1-323366 RIiNG, SPIit ..o 1 73 | 322-3 Screw, HH 5/16-18 X 3/4.........cccovvvvneeenn. 3
29 | 3296-39 Nut, NyloC 3/8-16 .......eevveieeeeiiiiiiieeeeee 5 74 | 1-413062 Band, Brake.........ccccooiiiiiiiiiiiiiiiiieeeee 1

30<- | 323-6 Screw, HH 3/8-16 x 1... .8 75 | 323-8 Screw, HH 3/8-16 x 1 1/2. e 2
® | 323-6 Screw, HH 3/8-16 X 1.....ccceovvvverviinene, 10 76 | 103-6310 Wid, Belt Guide.........ccoooverviiiieniiiene 1
31 | 1-412080-01 Mount, Wheel Motor (36”) ........ccccvvveeenne 2 77+ | 1-412031 Sheave W/Drum (36" & 52")......cccccuveennn 1

1-412082-01 Mount, Wheel Motor (48"& 527).............. 2 1-412028 Sheave W/Drum (48”) .....ccceevvceeeiiiniennns 1
32 | 323-6 Screw, HH 3/8-16 X 1.....ccceovvvveriiirenn, 8 78V | 1-800521 Screw, HH 3/8-24 X 1......ccoovvvvviienne. 1
33 | 1-602997 Hub, W/Studs........... 79 | 1-413009-01 Plate, Guard .................
1-633926 Stud, Wheel 1/2-20 80 | 103-2056 Shield, Trailing
34 | 1-413473 Asm, Wheel & Tire (36").......ccccvveeeeennns 2 81 | 1-413510 Clip, LoOM 1/2 . 2
1-413474 Tire 16 X 6.50-8 (36") ..ceeevvvivriieaeeeiaine 2 82 | 1-413511 Hanger, Drag Shield ............cccccveeeeenn. 2
1-613263 Asm, Wheel & Tire (48" & 52") ............... 2 83% | 103-3442 Battery, Cover (1-543891) W/Decal ....... 1
1-613264 Tire 16 x 7.50-8 (48" & 52") .2 84% | 1-543792 Wingnut, Nyloc 1/4-20
1-603715 WHheel ..ccooiiiiiiiie 2 85% | 1-413541 Trim-Lok, 1/8 X 5..ccceiiieieeiiiieieeeeeies
35 | 242-50 Nut, Lug 1/2-20 ..o, 8 86% | 103-1098 Stand W/ Trim-LoK..........ccccevviieninennnns 1
36 | 32136-5 Nut, Slotted 3/4-16 87% | 1-543882 Bolt, Hold DOWN ........ccccoiiviiiiiiicieeene 2
37 | 1-806800 Pin, Cotter 9/64 x 1-1/2 88 | 323-7 Screw, HH 3/8-16 x 1 1/4
38 | 1-807264 Key, 1/4 x 1/4 x 2-5/8 ... 89 | 32120-10 Ring, Retaining ................
39+ | 103-6309 Asm, Drive Sheave 90 | 1-807019 Key, Woodruff 1 x 1/4 ...
40 | 1-603609 BUSHING..cecevvvieteeceeeeee e 1 91 | 103-3504 Bearing, Spherical ........
41 | 1-373034 WaAShET ..o 2 92 | 106-7159 O-RING ...
42 | 1-603610 Washer, Spring Disk 7/16....................... 2 93 | 103-5677 SPACET ...t 1
43V | 3212-10 Screw, HH 7/16-20 X 2-1/2......ccccuvveeeenn. 1 94 | 1-603044 Bushing, Idler Pivot..........ccccooiiiiiiiienenn. 1
44 | 3256-24 Washer, 3/8 SAE .........ccccoovvvviiiiniiini 2
Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
<> Manual start only.
®  Electric start only.
V Use Pro-Lock (nut type, Part no. 1-840022, 5 ml tube):
= on setscrew threads. + Apply antiseize:
= on sheave retaining bolt in engine crankshaft. = between engine crankshaft and pump and blade drive sheave.
= on sheave retaining bolt on clutch arm. = between sheave w/shaft and bearing bores and sheave w/drum.

between pump shafts and sheaves.




1
(BELT GUIDE-
MANUAL START
ONLY)

s

of seal outward

ENGINE DECK GROUP

20 HP KAWASAKI
ELECTRIC START

/lnstall openend —| z\f\zg ¢—16 “

10

36
Torque To
100 ftbs



ENGINE DECK GROUP (cont.)

Iltem | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-323245 SPIING ceeveieiiiie e 1 40 | 3256-24 Washer, 3/8 SAE .......cccccovviiiniiieie 4
2 32128-20 Nut, Whizlock 5/16-18............ccovvveennnen. 20 41 | 1-413151 KNOD ..o 1
3 | 3296-29 Nut, Nyloc 5/16-18 .........ooevvvveiiiiiieninen. 2 42 | 1-323161 SPIING et 1
4 | 1-613089 Tab, Spring Extension.............cccceeeveeene 2 43 | 103-2085-03 WId, Brake (36")......cccevvveerineeeniieeninnen. 1
5 | 1-603693 Spring, Extension 2 103-2004-03 WId, Brake (48" & 527) .. L1
6 | 110-4897-01 Shield, Hydro .........cccocveeiiiiienninenineens 2 44 | 109-0877 Asm, Oil Drain W/PIUQG .........cocvivveninaenne 1
7 | 323-16 Screw, HH 3/8-16 X 4....c.cevevviieiiiieeenen, 6 45 | 109-1012 PlUG . 1
8 | 302-19 Zerk, 1/4-28 Str.....ooovviiieiiiiiiiieceieee 2 46 | 1-413492 Linkage, Upper Brake .............cccccveenee. 1
9 322-3 Screw, 5/16-18 X 3/4 ..., 4 47> | 323-23 Screw, HH 3/8-16 X 4 1/2......ccccevvunneenn. 1
10 | 1-805005 Washer, Lock 5/16 Heavy ...........cc......... 4 ® | 323-16 Screw, HH 3/8-16 X 4.....ccvvvvveeeaiiieenn. 1
11 | 3256-2 Washer, 1/4 Std ........cccooeeveiniciieenien, 6 48<- | 3296-39 Nut, Nyloc 3/8-16......ccceeviieieiiiiieeiene 2
12 | 3290-357 Nut, Whizlock 3/8-16........ccccviiuuiieeneaanns 15 % 3296-39 Nut, NyloC 3/8-16......cccviieieeeiiiiiiieeeene 1
13 | 1-323195-01 Spacer, Shield...........cccccoeviiiiieieeiie, 4 49 | 103-1148 ROd, Drive LEVEr...........vvvvveieriiniiiiiiinnnnns 2
14 | 1-633102 Bearing, Side Flange..........cccocovvieieeennn. 2 50 | 323-8 Screw, HH 3/8-16 x 1 1/2...................... 2
15 | 1-323197-01 Spacer, Shield.......... 51 | 103-1167 Joint, 3/8 LH Ball End ......

16 | 1-603737 Bolt, Neutral Return 52 | 103-1166 Tube, Pump Link Spacer

17 | 103-0265 Spring, Neutral Return .........c.ccoooveneenn. 2 53 | 114-3549 NUt, MB....i e 4
18 | 1-603735 Bushing, Nylon..........cccooeiiiiiiiiieee 2 54<- | 323-16 Screw, HH 3/8-16 X 4.............cceeeeeeennn. 1
19 | 3219-2 Nut, HEX 5/16-24.........cvveeeeeiiiiiiiieeeeee 7 % 323-23 Screw,3/8-16 X 4 1/2....covveeieeieien. 1
20 | 1-303105 YOKE et 2 55 | 1-303020 Grip, LeVET.....oiiiiiiiiiieeieeee e 1
21 | 1-808280 Clevis Pin, 5/16 X 1 ...cccvvevvriieeieceieeee, 2 56 | 323-9 Screw, HH 3/8-16 X 1 3/4.........cocvevunnne. 2
22 | 1-806003 Hairpin, Cotter........cccevviieeiiiie e, 5 57 | 3234 Screw, HH 3/8-16 X 3/4........cccovevinieanns 3
23 | 3220-2 Nut, Jam 5/16-24 ......ccoeoverviiiieireeienne 2 58 | 103-3495 Lever, Park Brake

24 | 1-413350 Rod, Control..........cccceeviiieiniiieiniicen, 2 (1-412501-03) W/Decals...........cccveennn 1
25 | 1-412203-01 WId, Crank 59 | 1-414504 Asm, ParkBrake Bracket (1-412502-03)
26 | 1-633131 Yoke, Brake Linkage W/BUSKINGS ...couvveeeiiiiieiiiee e 1
27 | 3256-23 Washer, 5/16 SAE..........ccccoouveiriieeennnnn. 7 60 | 1-413347 Sleeve, BUShing.........ccccovveiiiieiiiiens 2
28 | 1-603676 Swivel, Short........oovviieiiieiie e 2 61 | 1-413344 Bushing, PiVOL..........cccooviiiiiiiiiiiiee, 1
29 | 1-800016 Bolt, HH 5/16-18 x 1-1/4 Tap...........c...... 2 62 | 323-10 Screw, HH 3/8-16 X 2......cceevvvveeniniennns 1
30 | 1-413489 Linkage, Lower Brake ............ccocceeennnee. 1 63 | 1-414508 Bellcrank, W/ Bushings...........ccccccceenee. 1

31V | 1-803022 Setscrew, 5/16-18 X 5/8.........cccccevveeennnn 2 64 | 1-303548 Bushing, PIastiC .........ccccceveiieeiiiiienen. 1
32 | 103-1190-01 WId, Arm LH ...oooviiiiiiiiiiieeeeiiiecee e 1 65 | 32128-21 Nut, 3/8-16 Flanged Side Lock............... 1
33 | 103-4796-01 WId, Arm RH......cccooiiiiiiiiiiaiiiiiiiieeeeeee 1 66 | 103-2399 Pin, Clevis Spring 3/8.........cccccevcuvveeeeenn. 1
34 | 3218-3 Nut, Jam 3/8-16 .......ccuvveveeeeeiiiiiiieeeeane 1 67 | 3218-2 Nut, Jam 5/16-18 ........ccevveeeeiiiiiiieeeeene 2
35 | 322-6 Screw, HH 5/16-18 x 1-1/4 .3 68 | 1-643312 Clip, Loom .. A
36 | 3272-5 Pin, Cotter 3/32 X 1/2 .....covveiviiiiiiieeeans 2 69 | 116-2969 MUFFIEF ..o 1
37 | 1-603903 SPACEN ...ttt 1 70 | 1-653313 GaSKeL.....ueeiiieiii e 2
38 | 1-403180 Screw, HH 5/16-18 X 1 3/8 .......cccuvvveeeenn. 2 71 | 114-3550 WaSher ...ccoiiiiiiiiieee e 4

39V | 1-809056 Screw, SH Shid 5/16-18 x 1 3/8 ............. 2

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

Vv Use Pro-Lock nut type, Part No. 1-840022 (.5 ml tube) on shoulder bolts & setscrew threads.
<> Manual start only.
Electric start only.

x

11




ENGINE DECK GROUP (cont.)

OIL DRAIN

Torque To
20-24 ftdbs

Torque Into ~
4“4 Engine 7
25-29 ft-lbs

N

68

12



ECS UPPER HANDLES and CONTROLS

Iltem | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303020 46 | 3256-23 Washer 5/16 SAE
2 1-414234 47% | 321-3 Screw, HH 1/4-20 x 5/8
3 3256-4 < | 321-3 Screw, HH 1/4-20 X 5/8.........cceveiiiinnnenn. 12
4 | 323-11 48 | 1-413225 Rod, Speed Control ............ccoeevueiennen. 1
5 | 322-9 49 | 3220-2 Nut, Jam 5/16-24 .......cccoovveveeiricieenene 1
6 | 3296-39 Nut, Nyloc 3/8-16 .......cccuvveeriieeiiiieeien, 1 50 | 1-303105 YOKE oottt 1
7 | 1-806003 Hairpin, Cotter........ccceiviieiniiieerieceeie, 3 51 | 1-808280 Pin, Clevis 5/16 X L .....cccccevvieeeiiiiennen. 1
8 | 103-1149 Link, Blade Engagement.......... el 52 | 109-0346 Cap, Fuel........ccceee...
9 | 1-413279 Turnbuckle ... 1 53 | 103-2893 Asm, Fuel Tank W/Fitting
10 | 3217-7 Nut, HeX 3/8-16........ccevuveeenirieiiieieninn, 1 544 | 1-633023 Stud, Fuel Tank ......cccceeviiiiiieiiies
114 | 103-1566-03 WId, OPC Lever LH..... 55 | 1-633349 Spring, Fuel Tank
12v | 1-803322 Setscrew, 5/16-24 x 5/16 56 | 1-805005 Washer, Lock 5/16 Heavy
13 | 1-303365 Bushing, Nylon.........cccocoveiiiiiiiniiien, 2 57 | 322-3 Screw, HH 5/16-18 X 3/4........coceevivrennnn 2
14 | 103-0769-03 WId, OPC Lever AXle .........ccccuveeinueeennnn. 1 58 | 103-1796 Cable, Choke........ccoouviiiiiiiiiiieiicee 1
15 | 1-303363 Spring, Opc Extension .............ccocceeeee. 1 59 | 103-1797-01 Bracket, Choke Cable............cccccecuvvenne 1
164 | 103-1567-03 WId, OPC Lever RH.........cccceeeeviiiiineennn. 1 60 | 1-303077 Clamp, Fuel Line.......ccccoooiiiieieiiiiinn. 4
17 | 1-807513 Bolt, Carriage #10-24 X 1/2 ........oceveeennne. 2 61 | 109-0306 Hose, Fuel Line 6" .........cccuvvvvvvvevnininnnnns 1
18V | 103-2605 Fitting, Fuel Bulkhead W/Strainer...........1 62 | 1-603770 Valve, Fuel.................
19 | 116-2426 Cable, Throttle ..........cooocieieeeeiiiiiieeenn, 1 63 | 109-0293 Hose, Fuel Line 8.5”
20 | 3296-2 Nut, Nyloc #10-24 ........ooeveieiiiiiieeeeee 2 64 | Kawasaki PN 41019-1055 Filter W/6” Fuel Line..... 1
21 | 103-0770-03 WId, ECS Upper Handle...............cc........ 1 65 | 3296-47 Nut, Nyloc 5/16-18 Thin ...........ccccceeennnee 2
22 | 103-0815 Grip, Handle Bar ...........cccoceeeeiiiiiiiienenn. 2 66 | 1-303287 Tie, Cable 5 1/2 ..o 1
23 | 1-413152 Bearing .......cccuveeiiiiiiiii e 4 67 | 103-2513 Asm, Drive Lever RH ............ooovvieiininn. 1
24 | 103-2466-03 Lever, Drive LH..........ocvvvvviiiiiiiiiiiiiiiiinnn, 1 103-2514 Asm, Drive Lever LH...........ccccccooeveienel 1
25 | 103-0027 Bushing, Drive Lever...........cccccovcvveennnnn. 2 68 | 103-2463 Balljoint........coooviiiiiiiiiic e 2
26 | 321-14 Screw, HH 1/4-20 X 2 3/4 ....ccoeovvniiaenn. 2 69 | 103-0503 Bracket, Shifter Slide ............cccccceeeinnns 1
27% | 32128-33 Nut, Whizlock 1/4-20 ........cccouviiiiienennnnnn. 12 70 | 103-0489-03 Bracket, Opc AXIE .......oeveeviiiiiiiieaeeiiiies 1
< | 32128-33 Nut, Whizlock 1/4-20.... ... 14 71 | 3219-3 Nut, Hex 3/8-24 e 2
28 | 103-0464 Pin, SPring 1/8 X 1/2.......cccvvvevrreaanns 2 72 | 116-2394 Hose, Formed.......ccoooiiiiiieeeiiiiiieeeee 1
29 | 3256-22 WaShEr 1/4 SAE .o 10 73 | 116-2232 Valve, Vacuum Control ................ccoceee. 1
30 | 1-303435 Washer, Spring Disc 1/4........ccccevevevenee. 6 74 | 116-2233 HOSE ..t 1
31 | 103-1371 Asm, Thumb Latch RH (Shown)............. 1 75 | 116-2231 HOSE ..o 1
103-1372 Asm, Thumb Latch LH (Not Shown)....... 1 76 | 3256-3 Washer, 5/16 Std..........cccceeviiiiinciiennns 2
32V | 103-0235 Screw, HH 1/4-20 x 1-1/8 W/Nylon......... 2 77 | 107-4543 Clamp, Tank..............
33 | 103-2465-03 Lever, Drive RH ....covvvvviiincncninens 1 78 | 104-8300 Nut, Nyloc 5/16-18 Flg
34 | 3290-357 Nut, WhizIock 3/8-16 .....cveveereeeeereerannn 4 79 | 321-2 Screw, HH 1/4-20 X L/2......cccvcvieiiiies 2
35 | 98-5975 Washer, Spring Disc 3/8............ccccvunnn. 4 80 | 114-0292 Bracket, Mounting Canister.................... 1
36 | 323-6 Screw, HH 3/8-16 x 1 4 81 | 115-4486-01 Bracket, Mounting Canister.................... 1
37 | 3220-3 NUL, JAM 3/8-24 1.evoeeeeeeeeeeeeeeeeeeeeeens 4 82 | 3229-1 Bolt, Carriage 1/4-20 X 3/4 ........ccceeenneee. 2
38 | 322-10 SCrew, 5/16-18 X 2 .....cvurereireirireierienane. 4 83 | 104-7201 Nut, Nyloc 1/4-20 FIg ..o, 4
39 | 1-603716 Washer, Friction DiSC.............ccoeeeueunnnn. 1 84 | 115-0962 Hose, Vent.........ooooi 1
40 | 1-323244 Washer, FrCtion...........c.cooeeviiurniennn, 2 85 | 114-0286 Hose, Vent.......c.coooiii 1
41% | 109-4650 Asm, Console (109-4649-03)W/ Decals... 1 86 | 117-1221 Canister, Carbon
< | 109-4651 Asm, Console (109-4649-03)W/ Decals... 1 87 | 115-4465 Cap, Fuel Ratchet
42 | 103-0773 WId, Speed Shift ...........ccceoeeveieeeennne. 1 88 | 114-0285 VaIVE oo
43 | 103-0423 Knob Nyloc 3/8-16 ........cccccveveeeeeenrnnn 1 89 | 119-6549 Grommet, ValVe.......cccooinniiinininnnn. 1
44 | 3296-29 Nut, NYloC 5/16-18 ......c.coovvercececrererneas 90 | 116-1661 Asm, Fuel Tank CA UNits.........cocovvnnn 1
45 | 1-323245 Spring, Compression

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
v Use Pro-Lock nut type, Part no. 1-840022 (.5cc tube) on setscrew threads, on thumblatch screws and on fuel fitting.
+ Use Pro-Lock retaining type, Part no. 1-840023 (.5cc tube) on inside of bore of OPC hub and on fuel tank studs,
where studs are inserted into tank.
<> Manual start only.
Electric start only.

13




ECS UPPER HANDLES and CONTROLS

ORIENTATION

CALIFORNIAUNITS

¢

\,

=1
@

NON-CALIFORNIAUNITS

54

14



ELECTRICAL GROUP

Item | Part No. Description Qty.
1 1-543070 Switch, Ignition .............c........ 1
1-603511 Key, Ignition...........cccovveeennne. 1
103-2106 Key, Exmark Logo ................. 1
2 1-303335 Tie, Plastic Large
3 321-3 Screw, HH 1/4-20 x 5/8.......... 2
4 3296-42 Nut, Nyloc 1/4 20
5 1-323442-01 Bracket, Fuse ..........ccccoceeeene
6 1-816001 Fuse, 20A......cooviiiiiieeiins
7 321-4 Screw, HH 1/4-20 x 3/4.......... 5
8 1-613198 Module ......covvvieiiiieiieeee 1
9 3256-22 Washer, 1/4 SAE.................... 1
10@ | 103-2006 Harness, Wiring..........cccccc..... 1
11 | 109-9415 Cable, Solenoid/Starter +....... 1
12 | 32128-33 Nut, Whizlock 1/4-20..............
13 | 109-7628 Cable, Battery +.........
14 | 117-1197 Switch, 12V Solenoid.
15 | 1-543393 Insulator, Solenoid +..
16 | 1-603727 Clip, LOOM ..cooiiiiiiiiiiieiiicee
17 | 109-2407 Insulator, Battery + ............... 1
18 | 1-303287 Tie, Cable......cccocoveviiiinne 2
19 | 1-413540 Battery Cable...........cccoeeeneee. 1
20 | 1-513152 Switch, N.C.....oooviiiiiiiiien, 1
21 | 3290-500 Screw, PPH #10-24 x 5/8 ...... 8
22 | 3219-14 Nut, Hex #10-32 .........cccoeneee.
23 | 3253-4 Washer, Lock 5/16.....
24 | 3220-2 Nut, Jam 5/16-24 .......
25 | 3253-17 Washer, Lock 3/16.....
26 | 3256-2 Washer, 1/4 Std.........
27 | 1-633181 Plate, Tapped.........ccccuveennne.
28 | 103-0498 Nut, Ignition Switch................ 1
29 | 1-513051 Switch, N.O. ..o 2
30 | 1-633111 Switch N.O/N.C. .....ccoevrnne 1
31 | 33114-016 Screw, HH M8-1.25 x 16mm.. 1
32 | 33094-00 Washer.......oooviiiiiiiieie, 1
® Use dielectric grease on all electrical connectors.
Item | Part No. Description Qty.
1 | 3290-500 Screw, HH #10-24 x 5/8......... 8
2 1-513051 Switch, N.O. ....oooiiiiiiiiene. 4
3 1-633181 Plate, Tapped..........ccovveennen. 4
4 1-303287 Tie, Cable 51/2....cccccccueenne 5
5 1-323229 Clip, Loom 3/8 ......ccccovvrirnnn 1
6 116-2610 Harness, Wiring.........cccccee.. 1
7 33094-00 Washer.........cccc...
8 1-323430 Module, Interlock....
9 3296-42 Nut, Nyloc 1/4-20....
10 | 3256-22 Washer, 1/4 SAE...................
11 | 321-4 Screw, HH 1/4-20 x 3/4.......... 1
12 | 1-403121 Switch, On/Off ... 1
1-603511 Key, Ignition...........cccoeevveennee 1
103-2106 Key, Exmark Logo ................. 1
13 | 3256-14 Washer, #10 Std.................... 1
14 | 1-303335 Tie, Cable 7 5/16........
15 | 103-0498 Nut, Ignition Switch
16 | 33114-016 Screw, HH M8-1.25 x 16mm.. 1

15

ELECTRIC START

MANUAL START

ENGINE



WIRING DIAGRAMS

TRANSMISSION SWITGH
N.O.
PARK BRAKE SWITCH
N.O.
BLADE SWITCH
i &
SAFETY INTERLOCK MODULE O] N
,, BLUE ~——{ 7
. a\ ORANGE
_ &r\ YELLOW
GREEN
B RED OPC SWTCH
RED NO.
BLACK
BLACK
BROWN
s
CONNECTORS ARE VIEWED FROM WIRE END KEY SWITCH
ENGINE
SAFETYINTERLOCK MODULE
BLADE SWITCH NEUTRAL SWITCH
B2 NCAO.
PARK BRAKE SWITCH
NC.
2 QPG SWITCH
2 e no.
EE
il
GREEN
BLACKMWHITE STRIPE GREEN
ENGINE ___ BLACK a / BLACK == KEY SWMTCH
Co—— ORANGE ORANGE
ENGINE  SOLENOID VIOLET —
GROUND G LTBLE ERO) { WHITE
©fz SOLENOD+  Oro e —— WHTE RED
O
ENGINE {0} = SOLENOID VIOLET 0

REGULATOR
ENGINE KILL
KEY CIRGUIT i
POSITION "MAKE" BATTERY
SRoURD GROUND

CONNECTORS ARE VIEWED FROM WIRE END @
N.C. = NORMALLY CLOSED OF | Enameru
N.O.=NORMALLY OPEN o | BATERY
REGULATOR
upry| ATTERY BATIERY
START  REGULATOR

16



DECALS

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 103-2242 Decal, ECS Instruction LH 16 | 1-413214 Decal, Tracking
2 | 103-2243 Decal, ECS Instruction RH 17 | 1-553049 Decal, Mower Deck
3 1-303520 Decal, Trivantage.........cccccceeviiviieeeeennns 1 18 | 1-323411 Decal, Commercial 36...........ccccceeeeennnn. 1
4 109-3148 Decal, Bolt TOrque .........ccoeevvivviieeeeennnns 1 19 | 1-403131 Decal, Commercial 48...........cccceeeeeennnn. 1
5 | 1-303508 Decal, Discharge Warning...................... 1 20 | 1-403132 Decal, Commercial 52...........ccccoecuveennnn 1
6 | 1-413421 Decal, Indicator..........coccvveeriieeiiiieenin, 1 21 | 1-403143 Decal, Sulky Warning..........cccccceeeveveeene 1
7 | 103-2103 Decal, Park Brake ...........cccocveeviiiiennnn. 1 22 | 117-2718 Decal, Spark Arrester..........ccocveeerieeenns 1
8% | 103-1976 Decal, Ecs Console.. 23 | 103-4935 Decal, Drive Wheel Release .1
9 | 116-0404 Decal, Hydraulic Tank 24 | 98-5954 Decal, Missing Cover (36").........ccccceenee. 1
10 | 103-2939 Decal, Tthp Model.........ccccovvieiiniiiennn. 1 98-5954 Decal, Missing Cover (48" & 527) ........... 3
11 | 103-1798 Decal, Throttle 25 | 1-413206 Decal, Belt Routing (36")
12 | 103-2882 Decal, Exmark Logo 26 | 1-413327 Decal, Belt Routing (48" & 52")
13 | 1-303517 Decal, Belt Drive ........ccccceeviieeiniicenin, 1 27 | 1-403005 Decal, Danger..........cccocvuveeiiieeinieeeee. 2
14<>| 103-1977 Decal, Ecs Console..........ccocevevveivreninnne 1 103-2461 Decal Kit
15 | 103-2076 Decal, Caution Hot Surface..........c......... 2

<> Manual start only.

17




DECALS

5
4 \
reada whtcopper basd A WARNING

o S TN e

8560 b (7581 M), GRASS COLLECTION SYSTEM, OR
MULCH KIT IN PLACE. DO NOT

REMOVE GRASS CATCHER UNTIL

BLADES HAVE STOPPED. 1.ume

-ALIGN BOLT WITH TENSION
INDIGATOR 116"

ONLY USE
EXMARK HYDRO OIL
FILL TO TOP OF BAFFLE

- Read sperators mamaal bfore operati.

- D HOT oparals nless rained e safaly
perale s mackim.

- Do OT aparata wihost shishds, pmards, and
safoly dovices In Im and working.

- Do HOT samy passaage

~Ciaar s of sty b mowieg.

~I1I-nlmlnlollmnhlﬂl * Theows obects ar biade contact can
[ causs sarioes Infery or death.

- l(llI al Il.h:i pots utet ="
rea wh

- -l . ::I:'h:n ul- Mades and @ @
atfusting, sarvicig, or cleaing.
 Uso wireme caution when opargting on slopes.
 Dw NOT oparsie om sispes graster thaa 29.
Mow acress slope - NOT wp and down.
~D0 NOT mew wel slopes.

mr—-0X T~

13 14

& WARNING

[ 74 OPEN BELT DRIVE!
STOP ENGINE BEFORE
REACHING UNDERNEATH.
- 1300517 )

~

A WARNING

~ isad eporwier’s rameal botors operatiey.

~ Do NOT operste mmiess wrained to safely
aperae iz mashine,

* o NOT e wlut e, pr,

(TRACKING L{%:)R =) % "?T‘J:';“..'.:',..“I::‘.::".“:“;._... * T lfc ol e an

17 19 AT p '

& WARNING amscaenoer ) m @ N ol i A CAUTION

RDLLEBSIHPDSMMS!WWHFORM“(;:‘:M) 20 » ) z?‘»

1

5 = :
HaﬂHT 3%
3-0(10) BE 2 1
DECK ‘ i POBITIONED LOWER, BUT MUST MAINTAIN A MNBIUM
SUPPORT PIN by ?3 oﬂn (64 mm) GROUND CLEARANCE. NEVER POSITION
.

DISENGAGE BLADE CLUTCH, SHUT OFF ;ﬁ"
ENGINE AND REMOVE KEY BEFORE MAKING GROUND CLEARANGE. - JF
ADJUSTMENTS, SERVICING OR CLEANING DECK ; CUTTING HEIGHT
! INCHES(mm)
CUTTING HEIGHT ADJUSTMENT ;
i
I

CALIFORNIA SPARK ARRESTER WARNING
Oparton o thisaquipant mey creete spars  cnatat
Srourddry vegetstion A soar arrests ay b ecited.

A WARNING

TOSUPPORT MOWERDECK. . ‘

24

ADANGER
COVRIS MISSING. DO NOT OPERN FRONT OF
VR BT M PEACE. MOWER

Use Only Exmark Ridin, nl-'r- contact local fira agancias for
A“achm%‘s UsealOlhger mmnhmw Hreme
Rlding Attachments May

Create a Hazardous Condition
Resulting in Injury. , ..

27
DANGER

KEEP HANDS and FEET AWAY

4

DRIVE WHEEL RELEASE

Usa 5/8 wren
One tum comntareiackwise te roleass
De not over-tighion

]

18



HYDRAULIC GROUP

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 1-603991 15 | 116-0918 Asm, Case Drain HoSEe ............ccccvvevene. 1
1-603919 16 | 109-4180 Element, Oil Filter ............ooovvvvviviiiiinnnnn. 1
1-603992 A | 1-523541 Element, Oil Filter(Winter)...........c.......... 1
2 | 1-603718 17 | 103-2889 Asm, Filter Head
1-000138 103-1912 Adapter, Straight
1-000119 1-603921 O-RiNG...ocvvviiiieiiieine
3 | 103-2191 Spacer, Hydraulic Tank 18 | 321-3 Screw, HH 1/4-20 x 5/8
4 32128-33 Nut, Whizlock 1/4-20...........c.euvvvvvvvvennnnn. 2 19 | 1-805004 Washer, Lock 1/4 Heavy...........ccccccouuee 2
5 | 1-603990 Adapter, Straight Thread........................ 4 20 | 116-0943 Pump, Hydro RH.........coociiiii 1
1-603920 O-RING ... 1 103-2664 Kit, Input Shaft 10A ........cccovvevveiieenne 1
1-603992 O-RiNG i 1 94-6922 Kit, Thrust Bearing 10A ...........cccoeevnee. 1
6 | 103-1799 EIDOW, 90°......ciiiiiiieiecieeeee e 2 103-2666 Kit, Cylinder Block 10A .........ccccceveernenne 1
1-603921 O-RING .t 1 105-6184 Kit, Overhaul Seal ............cccccvvvvvninnnnnnn. 1
7 | 103-1802 EIDOW, 90°......ccoiiiiieiieeereec e 2 21 | 321-15 Screw, HH 1/4-20 X 2 1/2.....cccoevvevnenen. 2
1-603921 i 22 | 103-2959 Hose, Charge ........ccccoveveeniieeiniecee, 1
8 | 116-0942 23 | 103-1807 Elbow, 45° . .1
103-2664 1-603921 O-RiNG ...vveiiiiiieneeeree e 1
94-6922 24 | 3256-22 Washer, 1/4 SAE .........ccccooovviieniiiiene 2
103-2666 25 | 103-1988 Clamp, Hose 11/16.......ccccceeeiiveeniniennns 3
105-6184 26 | 103-1716 Clamp, Hose 17/32.......ccccoeiviieiiiienns 3
9 | 3290-357 27 | 103-1801 Adapter, Straight..........ccccoviieeniiieiinnene 1
10 | 3256-3 1-603921 O-RiNG ...oviiiiiiee e 1
11 | 323-7 28 | 103-7615 Asm, Cap W/Gasket ..........ccccevcuveeiiinnenne 1
12 | 1-613034 Hose, Hydro........cccccceeviiieiniiiiiniicecn, 2 29 | 103-1949 Gasket, Reservoir Cap...........coceevevveennns 1
13 | 1-323241 Hose, Hydro........ccccoeeviiieiniieeinicee, 2 30 | 103-1947 Asm, Reservoir W/Decal...........c.c.coe... 1
14 | 116-2123 Asm, Charge Hose

Exmark black touch up spray paint — Gloss black.
A Use only for operation below 32°F (0°C).

19




HYDRAULIC GROUP

30

20



SERVICE RECORD

Date

Description of Work Done

Service Done By

21




NEN EXMARK

PREMIUM HYDRO OIL

SPECIALLY FORMULATED &
MANUFACTURED FOR SUPERIOR
PERFORMANCE IN ALL EXMARK

HYDRAULIC DRIVE SYSTEMS

1US Quart (946 ML) 32 FL oz.

NOW AVAILABLE
FOR PURCHASE

Part No. 109-9828

-22-

BENEFITS

Designed & manufactured with
superior anti-wear protection

Superior thermal stability
Consistent hydro performance

Superior shear resistance under
heavy loads

Field tested & proven performance

Twice the shear stability of
competing oils

Enhanced control performance

Specially formulated for any
Exmark hydraulic system

eXmark




SEE EXMARK’S COMPLETE LINE OF ACCESSORIES

MID-MOUNT RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM OPERATOR CONTROLLED DISCHARGE

FULL SUSPENSION SEAT

DECK LIFT ASSIST KIT
HITCH KIT
LIGHT KIT
12V POWER PORT
MICRO-MULCH SYSTEM

ROLL OVER PROTECTION SYSTEM (ROPS)
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

OUT-FRONT RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM SNOW BLADE

DUAL-TAIL WHEEL
FLOOR PAN EXTENDER
HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM

SNOWBLOWER
SUN SHADE
TRASH CONTAINER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

ROLL OVER PROTECTION SYSTEM (ROPS) WEATHER CAB

WALK-BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM

Place Model No. and Serial No.
Label Here (Included in the Literature
Pack or Fill in Below

Model No.

Serial No.

© 2010 Exmark Mfg. Co., Inc.
Industrial Park Box 808
Beatrice, NE 68310

All Rights Reserved

www.exmark.com

TURF STRIPER
STANDON

Date Purchased

Engine Model No. and Spec. No.

Engine Serial No. (E/No)

Part No. 4500-636 Rev. B

(402) 223-6300

Fax (402) 223-5489 @Ha R
Printed In USA.




	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 
	watermark16: 
	watermark17: 
	watermark18: 
	watermark19: 
	watermark20: 
	watermark21: 
	watermark22: 
	watermark23: 


